

Prüfbericht-Nr.: <i>Test report no.:</i>	DE2359YZ 002	Auftrags-Nr.: <i>Order no.:</i>	1138295 100	Seite 1 von 24 Page 1 of 24
Kunden-Referenz-Nr.: <i>Client reference no.:</i>	N/A	Auftragsdatum: <i>Order date:</i>	2023-04-17	
Auftraggeber: <i>Client:</i>	RIM CZ a.s. Dr. Edvarda Benese 1015 765 02 Otrokovice, Tschechische Republik			
Prüfgegenstand: <i>Test item:</i>	Büroarbeitsstuhl Office Work Chair			
Bezeichnung / Typ-Nr.: <i>Identification / Type no.:</i>	Modellreihe "Space Chair" Model range "Space Chair"			
Auftrags-Inhalt: <i>Order content:</i>	Mechanische Prüfung nach ANSI/BIFMA X5.1 Mechanical test acc. to ANSI/BIFMA X5.1			
Prüfgrundlage: <i>Test specification:</i>	ANSI/BIFMA X5.1: 2017-02(R2022) Mehrzweck-Bürostühle - Prüfungen <i>General-Purpose Office Chairs - Tests</i>			
Wareneingangsdatum: <i>Date of sample receipt:</i>	2023-06-30			
Prüfmuster-Nr.: <i>Test sample no.:</i>	A003507688-002 to 004			
Prüfzeitraum: <i>Testing period:</i>	2023-07-25 - 2023-09-06			
Ort der Prüfung: <i>Place of testing:</i>	Möbelprüflabor Nürnberg / Furniture Nuremberg			
Prüflaboratorium: <i>Testing laboratory:</i>	TÜV Rheinland LGA Products GmbH			
Prüfergebnis*: <i>Test result*:</i>	Pass			
geprüft von: <i>tested by:</i>	<u>X A. Wolter</u>	genehmigt von: <i>authorized by:</i>	<u>X F. Schmagl</u>	
Datum: <i>Date:</i> 2023-09-06	Signiert von: Angelina Wolter	Ausstellungsdatum: <i>Issue date:</i> 2023-09-06	Signiert von: Felix Schmagl	
Stellung / Position:	Sachverständige(r)/Expert	Stellung / Position:	Sachverständige(r)/Expert	
Sonstiges / <i>Other:</i>	Die Bürodrehstühle Modellreihe "Space Chair" entsprechen der Bauart Typ I/III nach ANSI/BIFMA X 5.1-2017(R2022) und erfüllen die Anforderungen an die Festigkeit und Sicherheit nach dieser Norm. / The office swivel chairs for contract use model range "Space Chair" complies to type I/III in accordance with ANSI/BIFMA X5.1-2017(R2022) and meets the requirements for performance and safety of this standard.			
Zustand des Prüfgegenstandes bei Anlieferung: <i>Condition of the test item at delivery:</i>	Prüfmuster vollständig und unbeschädigt <i>Test item complete and undamaged</i>			
* Legende:	P(ass) = entspricht o.g. Prüfgrundlage(n)	F(ail) = entspricht nicht o.g. Prüfgrundlage(n)	N/A = nicht anwendbar	N/T = nicht getestet
* Legend:	P(ass) = passed a.m. test specification(s)	F(ail) = failed a.m. test specification(s)	N/A = not applicable	N/T = not tested
<p>Dieser Prüfbericht bezieht sich nur auf das o.g. Prüfmuster und darf ohne Genehmigung der Prüfstelle nicht auszugsweise vervielfältigt werden. Dieser Bericht berechtigt nicht zur Verwendung eines Prüfzeichens. <i>This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any test mark.</i></p>				